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Client

Lurgi-Order-No.

Qinkmann_Merdasr Rl~ .

Material & Test Certificates
Valves

: Lurgi Oel und Gas Chemie GmbH

: 4569245
9035636

CERTIFICATE-NO.: 0010-1

Lurgi-item-No. | Lurgi-l.D. Quantity |Page Remarks
10 8362 1

L

L

nosto GmbH&Co KG

QM Meinold Oestreich ‘

If you need any Spare Parts or

technical support please contact:
Siekmann Econosto GmbH & Co. KG Tel: 0049 - 231 937 50

P.O. Box 150440, D-44344 Dortmund
Freigrafenweg 2, D-44357 Dortmund

Germany

Fax :

0049 - 231 937 5188

E-mail: info@siekmann-econesto.de

Web:

www.siekmann-econosto.de




Certificate-No.: 0010-1 Page 2/3
VALVES ENTREPRISE +-»-> STEKMANN 1002

28/04 05 JUE 15:16 FAX +34944316758

i CERT No.: SVR-3254-01

ot CERTIFICATE acc. 1o |..o.

i

SPRCIALTY VALVES RESEARCH, A EN 10204 - 3.1.8. DATE: 22/04/05
RTIFICATE

CONFORMITY AND GUARANTEE TEST CE

CLIENT: STEKMANN P.0. No.: 90062210P LURGI ITEM: 00010 SERTAL No::

LURGI Ref-4569245-000/1 69690/136 V.E.Ref.: 10005-4019Add.1
SVR Ref.: OF-3254 LURGI IDENT.NO: S 362 QUANTITY: 1
‘ DESCRIPTION: 6" -600 Lbs. ENDS: FLANGE (X)
FIGURE NO.: 1.600 RF GATE VALVE BUTT WELD ()
DESIGN AND TEST ACCORDING TO:
APT600 | X [APIS98 | X [BS675S Part | raicB [ [om3z0-3 | TMss-SP82_|  |NACEMR 0175 | X
OTHERS :
TVPE OF TEST | SHELL & PACKING 100% | SEAT (WATER) J00%HP BACKSEAT (WATER) 100% HP | SEAT (AIR) LP
DURATION (Sec) 60 60 60 60
PRESSURE (Kg/e?) 150 110 110 4-7
| RESULT SATISFACTORY SATISFACTORY SATISFACTORY SATISFACTORY
MANOMETER SERIAL.: SVR-1098- -

A. certifies that all valves described above are in compliance
report represents the actual attributes of

h the applicable specification and purchase

V.R. SPECIALTY VALVES RESEARCH, S.
with purchase order and specification requirements. This test
the valves furnished and the test results are in compliance wit

order requirements,
TEST REPORT EN 10204 - 3.1.8

BODY & BONNET |ASTM A 216 WCB

WEDGE ASTM A 216 WCB + STL Overlay
BODY RING ASTM A 105 + STL Overlay
STEM ASTM A 182 F6

PACKING GRAPHITE

GASKET SPW F304 + GRAPHITE
BOLTING A 193 B7 / A 194 6r.2H

V.R. SPECIALTY VALVES RESEARCH, S.A. certifies that the above items are in full compliance with the
listed material specifications and all purchase order requirements, giving a guarantee of the products

against any fabrication defects for a period of 12 months from expedition date.

[ DIMENSIONAL EXAMINATION: ACCEPTABLE [ VISUAL EXAMINATION: MSS SP 55 _ACCEPTABLE | MARKING: MSS SP 25 ACCEPTABLE |

FOUNDRY MILL CERTIFICATE NUMBERS

|

[ BoDY, BONNET, & WEDGE: 0001

CLIENT’S INSPECTOR:

QUALITY CONTROL MANAGER: ™,
§ serciaury

§ YAvESR Nl
|4 YR LRER
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SPECIALTY VALVES RESEMCIZ, RS.A.

CERTIFICADO DE INSPECCION s/
INSPECTION CERTIFICATE Acc. To

VALVES ENTREPRISE »»> SIEKMANN
Ne/Nr.: $0001
MATERIAL CERTIFICATES FECHA:

DATE: 10/03/05

VALVES MANU FACTUR

"Cliente/Client.:
VALVES ENTREPRISE

EDIFICIO ABRA NO.1

LAS MERCEDES NO. 23 - 6°

48930 LAS ARENAS ~-BIZKAIA-

Pedido N°
Purchase Order: P-10005-4019 Add.1

Cantidad:
Quantity: 3

Anagrama del Fabricante { sello del Inspector:
Manufacturer’s Logo / Inspector stamp:

Swve

[ Normalizado: Normalizado-+Revenido Templado+Revenido: Solubilizacion:
TRATAMIENTO TERMICO

WEAT TREATMERT Normalized: Normalized+Tempered Quenched+Tempered: Solution:
[ MODO DE FUSION:

H.T. CONDICTON NORMALIZED 980 °C x 3H INDUCTION MELTING

~{CONDITIONT.T. TYPE OF MELTING:
NOMINACION DE LA PIEZA Gate Body 6" — 600 Lbs | Heat No. LK920
Gate Wedge 6” - 600 Lbs | Heat No.: v993

CALIDAD DE ACERO:

CONDICIONES DE ENTREGA:

NACE MR 0{-75:00

requisitas solicitados por el cliculs. 1.0s resubados arriba indicados son ficl
reDso de lus certificados 3.1.B. correspondicntes &/ EN 10204, quaobran

en nuestro poder, dos por Jos

We hereby certfy that the material described above, bas bean sested and complics
to the matersal requitements vl the purchase otder. ‘The results above indicaled

are exsct ransexiption (rom the carresponding 3.1.B. certificates ace 0
EN 10204, which are field in our factoty. emitted by aur komologated suppliers.

/i

2 ABR. 2005

STEEL QUALITY: ASTM A 216 WCB TERMS OF DELIVERY:
NALISIS QUIMICO ~ CHEMICAL ANALYSIS Ne de Piczas Peso kes.
COLADA c | si | M| P s | o | Ni | Mo | Cu | V Ner. Pieces Weight
HEAT No. ) i
Solicitado (Norma)
S e oy | 0-30 | 0:60 | 1.00 0,040 0.045 0.50 | 0.50 | 0.20 | 0.30 | 0.03
LK920 0.19 | 0.32 | 0.68 [0.017[0.020| 0.05 0.01810.014|0.011 | 0.00} 1
Y998 020 | 035 | 0.77 {0.019]0.021 | 0.06 0.018|0.015{0.017}0.001 1
¥993 0.18 | 034 | 0.8} |0.0200.022| 0.06 0.1900.0190.012 | 0.001 1
( PROPIEDADES MECANICAS / MECHANICAL PROPERTIES Ace. To ASTM A 370
N ; . . . L. Resilencia
. Diametro L. Eldstico Resistencia | Alargamiento Estriccién Dureza
(’OL,'? D.A Probeta (mm) Yield Point ‘Tensile Str. Elongation | Red.of Arca Hardness Tmpact Test
UEATNo. | TestSample | poperer @ | Nimm' Nimm? % % HB LA b
Solicitado _ .
Restements | 0 =4D 12.5 250 485-655 22 35 232 27]
Lk920 Lo=4D 12.5 285 490 29 39 149 43 44 45
Y998 Lo=4D 12.5 285 485 28 38 150 42 41 40
Y993 Lo=4D 12.5 290 500 25 37 151 37 34 33
Tnsp. Visual y C. Dimensional Ensayo Magnaflux fnsp. Por Gammagrafia Ensayo de Presion Insp. Por Ultrasonidos
Visual Insp. And Dimens check Magnaflux test Gammagraphic Inspection Pressure Test Ultrasonic Test
S/ MSS-$P-55 Satisfactory
Certificomos que el material descrilo aqut ha sido ensayado y cumple can los Qu ality P a l't:l'IEJI t [

st e
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Material & Test Certificates
Valves

Client
Lurgi-Order-No.

KRiskmann.Ordar_-Ma

Lurgi Oel und Gas Chemie GmbH

. 4569245
. 5035636

CERTIFICATE-NO.: 0020-1

Lurgi-item-No. |Lurgi-l.D.
20

Page

Remarks

$421

Quantity
,

If you need any Spare Parts or

technical support please contact:
Siekmann Econosto GmbH & Co. KG
P.O, Box 150440, D-44344 Dortmund

Freigrafenweg 2, D-44357 Dortmund
Germany

Tel.: 0049 - 231 937 50

Fax: 0049 -231937 5188

E-maijl: info@siekmann-econosto.de
Web:  www.siekmann-econosto.de
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Certificate-No, ; -
ertifigate Nos 90015 589Fa 655 VALVES ENTREPRISE ++> SIEKMANN @oos

it CERT No.: SVR-3254-02
ot CERTIFICATE acc.to | ...
- -3.18 )
SPRCIALTY VALVES RESEARCH, SA EN 10204 3.1.B. DATE: 22/04/05
sT CERTIFICATE

CONFORMITY AND GUARANTEE TE

CLIENT: STEKMANN P.0. No.: 90062210P [URGI ITEM: 00020 SERIAL No.:

LURGI Ref-4569245-000/1 69690/136 V.E.Ref: 10005-4019Add.1
SVR Ref.: OF-3254 LURGI IDENT.NO: § 421 QUANTITY: 1
DESCRIPTION: 6" -900 Lbs. ENDS: FLANGE ()
FIGURE NO-: 1.900 BW GATE VALVE BUTT WELD (X)
DESIGN AND TEST ACCORDING TO:
API600 | X |APIS9S | X T8S 6755 Part. 1 rate B | [omn3230-3 | Tmss-sps2 | [NACEMR 0175 | X
OTHERS :
~VPE OF TEST | SHELL & FACKING 100% | SEAT (WATER) 100%H¥ BACKSEAT (WATER) 100% HP | SEAT (AIR) LP
DURATION (Sec) 60 60 60 60
PRESSURE (Kg/em®) 225 165 165 4-7
RESULT SATISFACTORY SATISFACTORY SATISFACTORY SATISFACTORY
MANOMETER SERIAL.: SVR-1098

es described above are in compliance
t represents the actual attributes of
plicable specification and purchase

V.R. SPECIALTY VALVES RESEARCH, S.A. certifies that all valv
with purchase order and specification requirements. This test repor
the valves furnished and the test results are in compliance with the ap

order requirements.
TEST REPORT EN 10204 - 3.1.B.

BODY & BONNET | ASTM A 217 WC6

WEDGE ASTM A 217 WC6 + STL Overlay
BODY RING ASTM A 182 F304 + STL Overlay
STEM ASTM A 182 F304

PACKING GRAPHITE

GASKET SPW F304 + GRAPHITE
BOLTING A 193 B16 / A 194 6r.4

V.R. SPECIALTY VALVES RESEARCH, S.A. certifies that the above items are in full compliance with the

listed material specifications and all purchase order requirements, giving a guarantee of the products

against any fabrication defects for a period of 12 months from expedition date.

P55 ACCEPTABLE | MARKING: MSS SP25 ACCEPTABLE |

[IIMENSIONAL EXAMINATION: ACCEPTABLE [VISUAL EXAMINATION: MSS §

FOUNDRY MILL CERTIFICATE NUMBERS

_

[ BoDY, BONNET, & WEDGE: 50002

QUALITY CONTROL MANAGER: 1 CLIENT’S INSPECTOR:

et |
EH
§

YA Tiepers
QAR wanpariament




o.: 0020-1 Page 3
o”___Ft& _+349449316'/§s VALVES ENTREPRISE s+ STEKHANN @005

N°/Nr.: S0002
MATERIAL CERTIFICATES CEGHA
CERTIFICADO DE INSPECCION s/
SPECIALTY VALVES RESEARCH, SA. INSPECTION CERTIFICATE Acc. To DATE: 10/03/05
VALVES MANUFACTURER
. |
Cliente/Client.: Pedido N° Cantidad:
Purchase Order: P-10005-4019 Add.1 Quantity: 3
VALVES ENTREPRISE
_A°
LAS MERCEDES NO. 23 -6 Anagrama del Fabricante / sello de] Inspector: ..SV?
EDIFICIO ABRA NO.1 Manufacturer’s Logo / Inspector stamp:
48930 LAS ARENAS -BIZKAIA-
Normalizado: Normalizado+Revenido Templado+Revenido: Solubilizacion:
TRATAMIENTO TERMICO D
HEAT TREATMENT ) LA .
Normalized: Normalized+Tempered Quenched+Tempered: _| Solution:
C : 10N MODO DE FUSION:
,gg&g%Ngllch a NORMALIZED 980 °C x 3H+Tempered630 °C INDUCTION MELTING
IONT.T. TYPE OF MELTING:
DENOMINACION DE LA PIEZA: Gate Body 6" -900 Lbs | Heat No.: 53117
CASTING DENOMINATION; Gate Bonnet 6”-900 Lbs | Heat No.: K53117
’ Gate Wedge 6”-900Lbs |Heat No.: k53117
CALIDAD DE ACERO: CONDICIONES DE ENTREGA: ; .
STEEL QUALITY: ASTM A 217 WC6 TERMS OF DELIVERY: NACE MR 01-75:00
GTADA .NALISIS QUIMICO - CHEMICAL ANAL‘YSIS N° de Piezas Peso kes.
HEAT No. c Si Man P S Cr Ni Mo Cu w Ner. Picces Weight
Solicitado {(Norma) | 0.05- 0.50- 1.00- 0.45-
Requircments (max) | 0.20 0.60 0.80 0.040 | 0.045 1.50 0.50 0.65 0.50 | 0.10
K63117 0.16 | 0.42 | 0.65 | 0.021]0.025| 1.15 0.026 | 0.48 |0.025|0.001 3
T PROPIEDADES MECANICAS / MECHANICAL PROPERTIES Acc. To ASTM A 370
Diametro L. Elastico Resistencia | Alargamiento | Estriccién Durcza Resileacin
COLADA Probeta : . . . Impact Test
gl (mm) Yicld Point | Tensile Str. Elongat Red, of Area Hard
HEAT No. Test Sample Diameter O Nlmm’n Nz‘nmzr "g/o o % ) Hl’!less (li‘s'OT\;ol’roCb)
Rf;’iif;jﬁﬁs Lo=4D | 125 275 485-655 20 35 232 271
K53117 Lo=4D 12.5 280 525 22 40 165 36 34 35
Insp. Visual y C. Dimensional Ensayo Magnaflux usp. Por Gammagrafia Ensayo de Presién Tnsp. Por Ultrasonides
Visual Insp. And Dimens check Magnafiux test Gammagtaphic Inspection Pressure Test Ultrasonic Test
S/ MSS-SP-535 Satisfactory
e e Lot etados s mdadon g Qualit

veflego de los certificados 3.1.B. conespondientes s/ EN 10204, quc obven

< nuestro poder, cmi pot las suimi g4

We hereby certify that the material describad ahove, has been tesied and complics
t0 the materit] roquurements of the purchase order. The results above indicated
“ - ure e@et prion from the ponding 3.1.B. certificatesoce.to
E\,'/ EN 10204, wheh are field in our factery, emied by our homologated suppliess.




Certificate-No.: _0020-1 Page 4
2,81,,/,95.“9.5.._,,.fp.‘.pi 15:21 FAX "t;;4_9_44%167/?8 VALVES ENTREPRISE »++ SIEKMANN @006

ARETXALDE, 150 48196 LEZAMA _BIZKAIA- (SPAIN)

et ADDRESS:
— ', 'PHONE: ¥ (34) 94. 455. 51. 51
¥ (34) 94. 455. 51. 50

FAX:
WEBB: _svrvalves.com
scifﬁlsr! VfAlVﬂE:i 55?:51‘—45 gég A. E—iail: :vv:bwr::st:r@svwaives.mm

RADIOGRAPHIC EXAMINATION REPORT FOR CASTINGS

: 0002

Page: 1/2

"P-10005-4019 Add.1

ol

WCcCé Heat Number:

ASME B 16.34

R1 1-2 II / / / / / / I OK

R2 2-3 II / / CA2 / / / II oK

R3 341 I1 / / B2 / / / II oK

R4 4-5 IT / / (Bl / / / I oK

R5 5-6 II / / / / / / I OK

R6 6-4 II / / / / / / I OK

C\ R7 7 IT / / CA2 / / / II OK
’ R8 8 II / / o)) / / / I OK
R9 9-10 I1 / / CA2 / / / II oK

R10 10-11 II / / cB2 / / / II oK

R11 11-9 IT / / CA2 / / / II oK

Certificamos que el material descrito aqul ha sido ensayado y cumple con lo
- requisitos solicitados por el cliente. Los resultados arriba indicados son fie
C reflejo de los certificados correspondientes, que abran en nuestro poder

emitidos por los suministradores homologados.
We hereby certify taht material described above, have been tested and cumpli

1o the material requirements of the purchase arder. The results above indicat
are exact transcription from the corresponding certificates, which are field i

&
{i w5
R

27 ABR. 2005

i Enrtary smitterd by homoloaated suppliers.
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28/04 05 JUE 15:23 FAX 134944516738 VALVES ENTREPRISE ++»> SIEKMANN @oo7

ETURERIEEE TS Sl s e e = ‘ ‘

- ADDRESS: \RETXALDE, 150 48196 LEZAMA -BIZKAIA (SPAIN)
e PHONE: +(34) 04, 455.51. 51
FAX: 7 (34) 94. 456. 51. 50 ]

WEBB: . lves.
SPECIALTY VALVES RESEARCH, 3.4 BB xgg;gg;g;‘:;‘vesmm

FACTUR E-mail:

VALVES MA

VALVES ENTREPRISE, SL.
P-10005-4019 Add.1
5 900LB 6"
Radiografy No. Type and Size of Thickness Source ‘I.Q.I. Foq.ls-Film Density | Back Shielding
Film Distance
R1-R11 AGFACT Thickness + 2 IR192 ASTMB asomm  1.5-4.0 Pb

**ﬂ**ﬁ********** ************** ***ﬁ*******t* FemRRKXRHN Fek AR AxdRhRRRX ARRARKK ARERARRARANK

***ﬂ**kt*ﬁ*m** *'k************ AR RRAKAAXRRR KRR KKKk ek RA Tk AR KRR NIRA FerRFRAX ***‘k********
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ROYAL ECONDSTO GROUP

Material & Test Certificates

Valves
C Client : Lurgi Oel und Gas Chemie GmbH
Lurgi-Order-No. : 4569245

Siekmann-Order-No.: 8035636

CERTIFICATE-NO.: 30-1

Lurgi-ltem-No. | Lurgi-I.D. Quantity | Page Remarks
30 $485 1 274

Siek n Ecorfosto Gmb A&Co.KG

QM Meinold Oestreich \ /R

If you need any Spare Parts or
technical support please contact:

Sieckmann Econosto GmbH & Co. KG Tel.: 0049 -231937 50
C P.O. Box 150440, D-44344 Dortmund Fax: 0049-231937 5188
~ Freigrafenweg 2, D-44357 Dortmund E-mail: info@siekmann-econosto.de

Germany Web: www.siekmann-econosto.de
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Certificate-No.: 30-1 Page 3/4

()l IS Y ’I ? ULTRASONIC TEST REPORT Mod. UTR Rev. B |

RAPPORTO ESAME ULTRASUON/ ;

RORGEDISTEEIRVALY ES
Certificate n. 046601 / 001
'GENERAL INFORMATION — INFORMAZION! GENERALI
customer SIEKMANN ECONOSTO GMBH & CO.
P. Order 90056440P Position/s 1
Ordine ZAGROS Il -LURGI- Posizionefi
LVF Job Item/s
: Commessa LVF 046601 ftem/s 001
: Quantity TAG -
; Quantita 1 TAG S 485 - 00030
: Test subject _ Material(s)
2 Ongetto di esame BODY — BONNET Materialeli ASTM A182 F22
Test apparatus Manufacturer -
Apparecgl';alura di prova RP 3000 Costruttpre _ Sirio
Couplant Gel Specification || yr procedure CQ 30
! Accoppranxe‘ : : : .Spe_clfica' : - . »
C oo SURFACE CONDITIONS ~ CONDIZIONI SUPERFICIAL- - o
As welded Sand blasted Ground Machined Forged
i D Come saldato D Sabbiato D : Molato D Lavorato di _macchina M Forgiato
SRR R P  TECHNIQUE - TECNICA - =1 oo oo
DAC Diagram AVG Scale Ref. point echo Back reflection
Diagramma DAC D Scala AVG D Ecodiriferimsqto D Riflesso di fondo
Cohe e TRANSDUCERS — SONDE PR R
Model . Frequency Type Manufacturer Position
Modello fFrequenza Tipo Costruttore Posizione
MSEB4H 4 MHz Straight beam Gilardoni 1-2-3

i1 SKETCH OF EXAMINATION ZONE SCHIZZO DELLA ZONADIESAM

PE——

b T h

oo o CEXAMINATION RESULT AND SIGNATURE — ESITO DELLESAME £ FIRME .- °

Date of execution Result Satisfactory Unsatisfactory
Data di e i 26/04/2005 Risultato M Soddisfacenie D Non soddisfacente
Remarks
Inspection Authority Customer inspector Quality Control Operator
Ente Ispettivo Ispettore Gliente Operatore Controllo qualita

LYE S.p.A,




Ceriificate-No.: 30-1 Page 4/4

- DATA SHEET FOR MAGNETIC PARTICLE EXAMINATION
M SCHEDA DI CONTROLLO ESAME CON PARTICELLE MAGNETICHE | MPd- MPR Rev. B

ISHEERVATVES]
MPR n. 046601/001
©h  GENERAL INFORMATION — /INFORMAZIONI GENERAL!
g;;}:’"e‘ SIEKMANN ECONOSTO GMBH & CO.
P. Order ’ 90056440FP item/s 1
Ordine ZAGROS It -LURGI- Item/s
LVF Job Position/s
Commessa LVF 046601 . Posizionefi 001
Test subject BODY - BONNET
Oggetto di esame
Quantity ’ TAG .
Quantits ! : TAG S 485 - 00030
Material(s)
 Materiale) ASTMA182 F22
. | Reference Specification |, yr cq 15. ASME/ANS! B 16.34 Annex C
i Specifica di riferimento
. [ Manufacturing stage
C Stadio di fabbricazione AFTER MACHINED
Date of execution 03/05/2005

Data di esecuzione

© . . SURFACE CONDITIONS — CONDIZIONI SUPERFICIALI .17~ -

As welded Sand blasted Ground Machined Forged
o Come saldato 0 Sabbiato } . Molato & Lavorato di macchina X Forgiato
0. MAGNETIZATION TECHNIQUE — TECNICA DI MAGNETIZZAZIONE i - © i .
0 Yoke O Longitudinat O Circular (direct contact) | Multidirectional
: Glogo Longitudinale Circolare {contatto diretto) = Multidirezionale
Current Current : Current Current HW Rectified /
Corrente 220V 50hZ Corrente HW Rectified Corrente AC Corrente AC
Ppl es Spag:ing 100:150mm Ampere-’.tums Ampere Ampere 1700
Distanza poli Ampere spire Ampere Ampere
2mpere-§ums 17000
mpere spire

SR T EXAMINATION MEDIUM — MEZZO DI ISPEZIONE 50 :
Method Wet method [ Dry method

Metodo
Manufacturer
Produttors X cGMm [J METAL-CEK O NDT T [
" | Pre-cleaner _ ]
C Fuiitore Not necessary—Non necessario
Trade Name R2.60 VELNET MET-L-CHECK NPU DR 61
I Particles’ type P _ o
Tipo di pa m,cz,e | Fluorescent (suspension in water) — Florescente (sospensione in acqua)
Trade Name PAD 755/50 FW1 DRY GR
Marca
Equipment HORIZ. UNIT CGM MAGISCOP CEMSA FOS 600 SN 10599
Apparecchiatura —_— T EE e ————— —
: e e Lo EXAMINATION RESULT ,—";E_SIIQ.DEIQ_L_’ESAME LN I R
e Satisfactory . 0 Unsatisfactory
Soddisfacente Non soddisfacente
Remarks
Note Fieid adequacy
 SIGNATURE — FIRME
Inspection Authority Customer Inspector Quality Control Operator
Ente Ispettivo Ispettore Cliente Operatore Controifo qualita

LV E)S.p.A.

LEVEL/f}_NDE
g Mazzdleni G,




